KIT NO. 9004459

Bumper Wheel Kit

Models: T5, T5e, Speed Scrub 24-32

INSTALLATION INSTRUCTIONS:
Installation Time: 1 Hour

TOOLS REQUIRED: Drill with 3/8 or 9 mm bit, 13
mm Wrench, 3/16 and 5 mm Hex Wrenches, Phillips
Screwdriver

FOR SAFETY: Before installing kit, stop on level
surface, turn off machine, and remove key.

1. Assemble the new bumper wheels as shown be-
low (Figure 1).

Right Side Left Side
(Operator’s Right) (Operator's Left)
£ -—— 606983 M8x1.25 63)
& Screw (2) g

< 1014918
@ Wheel (2)

\‘\Q
1022344 Wheel @
Bracket RH
07791 M8
Flange Nut (2)

Fig. 1
2. Remove the squeegee from the machine.

3. Position the right side of the machine parallel to a
wall, leaving a one inch (25.4 mm) gap between
the wall and the scrub head skirt (Figure 2).

Lower the scrub head, turn off the machine and
remove the key.

Fig. 2
4. Place the right side bumper bracket on the scrub
head so the wheel just touches the wall
(Figure 3a). Make sure to allow enough clearance
for skirt to move up (Figure 3b).

Kit Contents

Part No.  Description Qty.
1023268  Bracket, Roller, Wall, Scb Head 1
1022344  Bracket, Roller, Wall, Scb Head 1
393135 Screw, Btn, M8 X 1.25 X 20, Blk 4
08713 Nut, Hex, Lock, M8 X 1.25, NL, SS 4
1014918  Wheel, 03.0D 0.88W 0.31B, W/ Bshg, Rbr 2
606983 Screw, Trs, M8 X 1.25 X 40, Phl, PL 2
07791 Nut, Hex, Fing, M8 X 1.25 2
614317 Wheel, 04.0D 1.00W 0.38B, Rbr, Gray 2
600187 Bolt, Shid, .38D X 1.25, .31-18 2
01685 Washer, Flat, 0.38B 0.88D .08, SS 2
069762311 Washer, Flat, M7.9B X 19D X 1.7 SS 2
43952 Washer, Lock, Int, 0.31, SS 2
140506 Nut, Hex, Std, .31-18, SS 2

Using the wheel bracket as a template, mark the
hole locations on the scrub head and drill two 3/8”
(9mm) holes through scrub head.

ﬂ

Elmvatit
Allow clearance for
skirt to m

Wheel to touch wall

393135 M8x1.25

Black Screw (2)

08713 M8 SS Nut (2
B e 55

Drill two 3/8 inch holes
into srub_ bioaad
Fig. 3a Fig. 3b

Repeat steps 3 and 4 for the left side wheel
bumper assembly (Figure 4).

L~ Rightside [ Leftside
5 bumper

(]

Fig. 4
Replace the existing squeegee bumper wheel
assembly as shown (Figure 5).

600187 Bolt (2) ————»

614317 Wheel (2) ——p

01685 Washer ——— 5,
069762311 Washer

140506 Hex Nut ————= é

Fig. 5

9004460 Rev. 02 (04-09)

Tennant Company

Customer Service: (800) 553-8033 or (763) 513-2850




